__________————
Burlington

Integrated Water
ResourcesPlan

—

Drait | May 2021



BURLINGTON
INTEGRATED
WATER RESOURCES
PLAN

DRAFT

May 2021

oyle Tanner

( Associates, Inc.

In partnership with:

 WITTE

|6 N
(FP} e
) I =)
AZCOM <= STONE (e); S EicnERNe
- %/an* g(\\O\L)o

Birchline Planning LLC
NNNNNNNNNNNNN Grost Waters + Groat Carmmuntios




Table of Contents

ACKNOWIBABEMENES ...t e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaees X
ACronyMS anNd ADDIEVIATIONS. .....iii i ittt e e e e e e et e e e e e e e e s s st baaaeeaeeeesssnatrbraaaaeeeaaanns 1
EXECULIVE SUMIMIAIY ..uiiiiiiiiiiiiiiiiie s et e s e e et ettt se e e e e e e aeatbbaaeeeeeeaaattaaaeseeeesaasssasassseessassssssnsesssessassnnns 1
[...]
substantially reduced the frequency of CSOs. There have been several years in which the Gazo Avenue
CSO has not activated, with the exception being the 2019 Halloween Storm.

3.4.4. Long Term Control Plan (LTCP) Development

The City prepared a draft LTCP for inclusion within the Integrated Plan to meet the regulatory
requirements of its 1272 Order. The focus of the LTCP was to calibrate and model the three CSOs within
the Main WWTP combined sewer system over a range of design storm events, as these CSOs are the
most active, with the most focus placed on the more active Pine Street CSO. The LTCP analyzed the cost
and performance of multiple CSO control alternatives, as required by the Vermont CSO Rule, to the 5-
year storm event, with an implementation plan that will be based on affordability in conjunction with the
overall Integrated Plan. The draft LTCP is presented in Appendix B.

3.5. System Characterization

Flow monitoring data collected in the combined system in 2014 and 2018 were used in the development
and calibration of a collection system model. The focus of this modeling effort was the Main WWTP
combined sewer system, due to the volume and activation frequency of the three CSOs within the Main
system. The North and East collection systems, with one CSO each, overflow infrequently and with low
volumes and were not the focus of the modeling effort.

3.5.1. Baseline Conditions

The existing model of the collection system was updated to meet the regulatory requirements of the
1272 Order, which indicates that in Burlington CSOs need to meet an interim 5-year level of control (i.e.,
the CSOs need to be controlled in up to a 5-year storm event). The 5-year event is a 2.7 inch, 24-hour
storm, with a 1-hour peak intensity of 1.2 inches. In order to plan for additional CSO control, a baseline
was established from which to size abatement alternatives. Baseline data are presented in Table 3-5 and
are expressed in terms of overflow volume in gallons corresponding to the selected range of design storm
events.

Table 3-5: Main Plant System CSO Volume Predicted Using Baseline Model

1-Year Design 2-Year Design 5-Year Design
Storm Event Storm Event Storm Event
CSO Volume CSO Volume CSO Volume

CSO Location

(Gallons) (Gallons) (Gallons)
Main S/N 003 Manhattan Dr/Park St 0 0 22,920
Main S/N 004 Manhattan Dr/Champlain St 0 0 0
Main S/N 005 Pine St 21,330 49,020 300,600

40




Following the 2018 flow metering program, other green infrastructure and separation projects were
completed or slated to be completed prior to the review and implementation of the projects identified in
this Integrated Plan. Therefore, additional model runs were completed to assess the impact of planned
green infrastructure/stormwater BMPs located within the combined sewer system on CSO activation
frequency and volume. Results from these model runs showed that the green infrastructure/stormwater
BMPs would be effective at reducing CSOs. This removal of stormwater flow was, therefore, incorporated
into the baseline model used for CSO project alternative analyses.

41




Chapter 4 Wastewater Treatment Plants

4.1. Flow Volume

Burlington’s three wastewater treatment plants (WWTPs) that treat domestic and industrial sewage are
the Main WWTP located on Lavalley Lane, East WWTP located on Riverside Avenue (sometimes referred
to as the Riverside Plant), and North WWTP located on North Avenue. Burlington Main WWTP is the
largest of the three plants, with an annual average permitted flow of 5.3 million gallons per day (MGD).
The Main WWTP discharges directly to Lake Champlain. The North and East WWTPs have annual average
permitted flows of 2.0 and 1.2 MGD, respectively. The North WWTP discharges to the Winooski River
approximately two miles upriver from the outlet to Lake Champlain. The East WWTP discharges further
up the Winooski River, a short distance downstream of the Winooski Falls.

The collection system that | e
serves the Burlington Main
WWTP is made up of 70%
combined sewers. The
Main WWTP can process
peak flows up to 13 MGD
through its secondary
treatment processes. The
Main WWTP also includes
a wet-weather treatment
facility to treat combined
sewer flows in excess of
secondary treatment
capacity. Wet-weather
flows in excess of
secondary treatment

process capacity, up to an
additional 75 MGD, are
treated at the Main WWTP through the existing Vortex/Wet Weather Treatment Facility facilities. These
facilities include preliminary treatment through screening, solids separation through the Vortex, and
disinfection using a combination of bromine and chlorine-based disinfection chemicals. Wet-weather flow
in excess of 75 MGD and less than 250 MGD are bypassed around the Vortex, and those flows are
screened and disinfected prior to discharge to the Lake.

Burlington Main WWTP located on Burlington's waterfront

4.1.1. Current and Future Flows

Current wastewater flows at the City’s three wastewater treatment facilities were determined from the
facilities’ 2019 Daily Monitoring Reports and are summarized in Table 4-1 below.

LINGTO,
0““ N, vy

42

“"e.,.c wn“‘"'g




Projections for population change and redevelopment within Burlington’s three wastewater treatment
plant watersheds were prepared for a 20-year planning period (2018-2038) using the City of Burlington
Integrated Plan: Land Use Change and Growth Projections, prepared by Birchline Planning (formerly Orion
Planning and Design) in December 2017. The memorandum lays out the assumptions and the
methodology by which anticipated change in residential and non-residential space has been projected for
the 20-year planning period. Future average daily wastewater flows to each plant were determined by
applying a wastewater design flow to the number of dwelling units and non-residential square footage
development projected for the 20-year planning period. Wastewater flows associated with anticipated
change during the 20-year planning period are summarized in Table 4-1 below.

The City’s Committed Reserve is the wastewater flow reserved by projects within the service area, for
which a connection to the wastewater system has not been made but has been allocated. The
Committed Reserve is dynamic as projects are abandoned or completed. The City of Burlington maintains
a Committed Reserve List and a quantification of the uncommitted reserve capacity, or remaining
capacity, for flow at each plant. As the hydraulic loading to each plant varies seasonally, the list utilizes a
12-month rolling average. Therefore, over the span of a year, the remaining capacity at any given WWTP
fluctuates. The Committed Reserve for each WWTP is summarized in Table 4-1.

Table 4-1: Summary of Total Future Design Year (2038) Wastewater Flows
Wastewater Treatment Plant

Main East North
Current Average Daily Flow? (gpd) 3,549,000 545,600 971,908
Unconnected Committed Reserve? (gpd) 339,361 51,666 12,496
20-Year Projected Flows with Development? (gpd) 390,600 32,700 13,800
Total Future Design Year 2038 Average Daily Flow (gpd) 4,278,961 629,966 998,204
Permitted Annual Average Daily Flows (gpd) 5,300,000 1,200,000 2,000,000

Notes:
1. Existing WWTP averages are annual averages from 2019 Daily Monitoring Reports.
2. Unconnected Committed Reserve as of November 2019.
3. 20-Year Design Flows from the 60% City of Burlington, Vermont Integrated Water Quality Plan, Phase 1.2
Wastewater Treatment Plants 60% Preliminary Engineering Report, dated January 7, 2020.

4.2. Treatment Process Summary

4.2.1. Main WWTP

For nearly 130 years, the area served by the Main WWTP has been discharging sewerage and stormwater
into Lake Champlain via the combined sewer system (CSS). The original Main WWTP was built in 1951 as a
primary treatment plant and was upgraded in 1974 to a 4.0 MGD secondary treatment facility. Larger
flows bypassed the plant and discharged directly into Lake Champlain or were discharged through
combined sewer overflows (CSOs) in other areas of the collection system. The treatment facility received
a major upgrade in 1994 to provide first flush facilities that manage storm flows up to 88 MGD, and to
upgrade the dry weather flow treatment process to handle 5.3 MGD, with peak wet-weather secondary
treatment capacity up to 13 MGD.

43




Dry Weather Treatment Facilities

A process flow diagram of the existing facility is provided in Figure 4-1. The dry weather treatment
process includes:

e Screening and grit removal facilities

e Primary clarifiers

e Aeration tanks with fine bubble
diffused aeration system

e Secondary clarifiers

e Disinfection system using chlorine-
based chemicals

e Solids handling facilities including
pumping, aerated sludge storage
tanks, thickening, and dewatering

equpment
Secondary clarifier at Burlington Main WWTP
DISINFECTICN
DOSING
CHAMBER OUTFALL
a
2 Mrcuanca
% BAR SCREENS cso WWIP INF.
[WET WELL " WET WELL
CHLORINE
‘ * ‘ C&YAC' TANKS
% 1 ol VORTEX | | RAPID
T TUNDERFOW 7 [ | ] e
—C:’t—' (! ) | | |
‘@V T \\v/ :
FLUME
N & AERATION HINAL
= g TANKS CLARIFIERS
O [y —_—
41 | LeT | c—
z = T
E Z LMANUAL NO. 3 NO. 4 NO. 1
H BAR SCREEN [ v
GRIT aND T GRIT NO. 2 NO.
GREASE TO BUILDING H — — |
DISPOSAL I l
o NO. 1 NO. 6
|
b
g3 5
00
PRIMARY ' —
CLARIFIERS
] SPLITTER
BOX
A =
‘ — Y
NO. 4
Y S -
RETURN i ‘ l
[ N L So— | i
SCUM AND
sweeto = | T = — | e e i Y
EROCESSING (= o e e | PROCESSING @ — — — — —_—

Figure 4-1: Main WWTP Process Flow Diagram

44




Both ferric chloride and alum are added at the aeration tank effluent prior to the secondary clarifiers for
phosphorus control and sludge conditioning.

Waste sludge from the primary and secondary clarifiers is stored in an aerated sludge holding tank. The
Main WWTP accepts sludge from the Burlington North and East WWTPs and the Winooski WWTP and
blends the anaerobically digested sludge from those plants with the raw sludge from its own process for
pressing via a belt filter press. The Main WWTP does not accept septage from private haulers.
Sidestreams from the dewatering facilities are drained back to the plant’s headworks facilities.

A Basis of Design for the existing Main WWTP is presented in Appendix 2-D of the 60% Draft Phase 1.2
Wastewater Treatment Plants Preliminary Engineering Report in Appendix D.

Wet-Weather Treatment Facilities

A 40-foot diameter Vortex Separator was included in the 1994 upgrade as a means to provide equivalent
primary treatment to combined sewer flows from the Main WWTP drainage area. While three upstream
outfalls still exist, the wet-weather capacity of the plant plus the Vortex treats the majority of the
combined sewer flow in the Main WWTP drainage area.

Designed and constructed ahead of the EPA CSO Control Policy issued in 1994, the goal of the Vortex is to
provide the equivalent of primary treatment followed by disinfection. One of the provisions of the CSO
Control Policy is that flow entering a WWTP site in excess of the capacity of the secondary treatment
facilities needs to be treated to an equivalent of primary treatment, plus disinfection if so required. Two
other aspects of the EPA CSO Control Policy need to be noted: (1) it was formally incorporated into the
Federal Register in 2000 as an EPA regulation, and (2) the new Vermont Department of Environmental
Conservation (DEC) Combined Sewer Overflow (CSO) Rule, issued in 2016, was based on that 1994 EPA

policy.

The Main WWTP process flow diagram in
Figure 4-1 shows the Vortex and its
relationship to the other processes. The
operation of the Vortex is as follows:

e Combined sewer flow enters the WWTP
in an 8-foot by 10-foot conduit,
separately from the 36-inch diameter
dry-weather influent sewer.

e Following screening, flow is pumped into
the Vortex.

e The Vortex was designed to treat up to
75 MGD, however the facility has
routinely been able to treat up to 88
MGD through the existing Vortex.

e The Vortex underflow (foul sewer) is pumped and combined with the influent line; the 2 MGD of
underflow and 11 MGD of peak wet-weather secondary influent comprise the 13 MGD of peak
secondary treatment flow.

Vortex Swirl Separator at Main WWTP

e Due to concentration times, bromine can be added either upstream of the Vortex, into the Vortex

LINGTO,
0““ N, vy

45

“"a.,.c wm““".5




effluent pipe, and/or in the Disinfection Chamber further downstream. The flows can be treated in
the Disinfection Chamber with additional chemicals with a combination of bromine and chlorine-
based disinfection chemicals.

e Flow in excess of 88 MGD and less than 250 MGD can be bypassed around the Vortex directly into the
Disinfection Chamber. These flows receive screening through the CSO screen in the headworks and
disinfection in the CSO disinfection dosing chamber.

e Asnecessary, during extreme flows (greater than 250 MGD) and elevated Lake levels, flows are
bypassed around all wet-weather primary treatment processes (screens, Vortex, and disinfection) in
order to protect plant infrastructure.

e The disinfected Vortex effluent and the disinfected secondary effluent are combined together and
are discharged to the Lake in a common 2,400-foot long outfall with 118, 8-inch diffusers in the last
1,000 feet providing significant additional disinfection contact time before discharge to waters.

e The outfall discharges into a 200-foot radius mixing zone (Waste Management Zone) where the
guality of the diluted effluent at the outer boundary of the zone is required to meet ambient water
quality standards. A Cormix model and dye testing established an 80:1 dilution ratio for the edge of
the mixing zone.

4.2.2. East WWTP

The East WWTP was originally built in the 1950s as a primary treatment plant and was upgraded in 1974
to a 1.0 MGD secondary treatment facility. The treatment facility was upgraded in 1994 to a 1.2 MGD of
flow capacity and to achieve phosphorus removal and seasonal nitrification in the secondary treatment
process.

A process flow diagram of the existing facility is shown in Figure 4-2. The East WWTP includes:

e Screening and grit removal facilities
e  Primary clarifiers

e Aeration tanks with fine bubble diffused aeration system
e Secondary clarifiers

e Chemical storage and feed facility

e Chlorine contact tank disinfection system

e Anaerobic digesters

Currently the East WWTP is operating as a plug
flow activated sludge process. The plant adds
sodium aluminate at the aeration tank effluent
prior to the secondary clarifiers for phosphorus
control and to facilitate settling.

Secondary waste activated sludge is wasted to
and co-thickened in the primary clarifiers prior
to being wasted directly to the anaerobic
d|g(?sters. (Currently 'the f§C|I|ty s digesters are Aeration tomke ot East WWITP
offline due to operational issues.) The East

LINGTO,
0““ N, vy

46

“"a.,.c wm““".5




WWTP accepts a minimal amount of septage from private haulers. Supernatant is cycled back to the
influent of the secondary process. Sludge is transported via truck to the Main WWTP for dewatering.

A Basis of Design for the existing East WWTP is presented in Appendix 2-D of the 60% Draft Phase 1.2
Wastewater Treatment Plants Preliminary Engineering Report in Appendix D.

QUTFALL

AN
- ALRATION —— K \
// TANKS - e
| EFFLUENT \
MANHOLE \
\ CHLORINATION
- H— SPLITTER
80X

CONTACT

CHLORINE
TANK

——

aal
\_ AERATON

CHLCRINE
CONTACT
TANK

/

VR U

'“

seconpaRY ||

7
CLARIFIER | ’\
/

SECONDARY ! l
CLARIFIER )

J

\
SECONDARY |
CLARIFIER

TANKS ‘

CONTROL
BUILDING

i.

N A

— \\
|/ 4 |./ \\‘\\\ ‘I'\_
|

— _—
\\ /o

RER

i
!
/
.
7
he
T
[

SPLITTER
80X

PRIMARY
SPLITTER
80X

SCREENING
ANG GRIT
REMOVAL ¥y

PRIMARY

|

( PRIMARY |

CLARIFIER |
/

1} CLARIFIER

N2

N —
7 INFLUENT
I PPE

Figure 4-2: East WWTP Process Flow Diagram

4.2.3. North WWTP

The North WWTP was originally built in the 1950s
as a primary treatment plant and was upgraded in
1974 to a 2.0 MGD secondary treatment facility.
The treatment facility was upgraded in 1994 to
achieve phosphorus removal and seasonal
nitrification in the secondary treatment process.

A process flow diagram of the existing facility is